E=EKKL]

MATERIAL HANDLING EQUIPMENT
MOVING AHEAD

EP15]Li, EP18]Li
Electric Pallet Jack

Parts Manual

20201107 Vo1



Table of Content

1.Body System
L = T 4TSRS (=T o o TP TTRPTTTP 1
1.2 CONNECHNG ROG ASSEIMDIY ... oo oo oo oo oo oo oo oo oo oo oo oo e oo oo oo oo e e oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaeas 2
RS I 010 )= NS E T =T o o o] TP PTTTPP TP 3
2.Driving System
P2 B O 1 B T AV o IR (=T o  HO TR 4
2.2 01Driving System (BalanCe WREEI) ........uiiiiiiiiiiii ittt e e e e e e ettt et ee e e e e e s e bt et et eeaeeeesas s s b b eeeeeeeeeeesan s sbbbeeeeeeeeeesennnnnbenaneeeens 5
PR I L4\ Lo I NS =T 1 0] o] TN 6
2.4 01BalancCe WHREEI ASSEIMDIY ...ttt 8888888888588 8
3.0Operating System
0 T o = T o | LT @7 0] g oo =T o S 9
I o =T aTo | L= o [ Lo NSt 1 4 o] TN 10
4 Hydraulic System
4.1 HYAFAUIIC SYSTEM .ttt 11
4.2 Ol CyliNAEE ASSEMIDIY ...ttt 12
4.3 POWEE UNIE ..ttt 13
5.Electric System
ST I [T (o =TT =T 0 ] o 14
5.2 CabIE ASSEIMDIY ...ttt 15
5.3 Cable Assembly (LINIUM Batiery ) ...ttt e e e e e e ettt e e e e e e e e s e bttt et e e e e e e e aasat bbbt e eeeeeeeesasas b b eeeeeeeeeesaansssbnneeeeeens 16
I VA T o To T F= T TS TS IR ST =T 0 o] o 17

E=KKO



1. Body System
1.1 Frame System
Item Part No Description Qty Applied Date Remark

1 33.053.0001 550 Frame 1
1 33.053.0002 685 Frame 1
2 03.0257 M6 Nut 1
3 03.0149 M6x20 Screw 1
4 03.04617 P16 R Hoop 1
5 03.02260 M5x8 Screw 1
6 03.0024 ®25 Circle For Hole 2
7 30.66.0002 550 Back Shaft 1
7 40.11.035 685 Back Shaft 1

8 Ring Rod
82.451.0001 550 1

Assembly

Ring Rod
8 82.451.0002 685 1

Assembly

9 Push Rod
82.14.001 1

Assembly
10 03.1088 M10x60 Bolt 2
1 40.11.040 Roller 2
12 03.0243 M10 Nut 2
13 03.0587 M6 Nut 2
14 30.46.0056 cushioning 2
15 30.66.0003 Front Plate 1
16 03.0227 M6x12 Screw 4

1 E=KKO)



1.2 Connecting Rod Assembly

16 19 16 1 C"“\ Item Part No Description Qty | Applied Date Remark
A - \
\[E I E: I ————Q@——@I 1 03.0270 M6x8 Screw 4
! = R M A -
4 - J;I,. 1B | Y Yy .-'E / /f If"/] Y19, 11 ®24x Composite Set
New  EW NN / \ \ 2 03.0452 4
Ep G e D18xD16x10 With Shoulder
/ {
L — 3 40.15.011 Pin 2
‘}:,B‘” 4 03.0691 P16xP19x15 Composite Set 2
\ [
l'l"\,-“ / 5 40.14.052 Shaft 2
A ,."I ®35x% Composite Set
i 6 03.04422 2
[/ D28xPH25x27 With Shoulder
[
] !
[/ 7 33.048.0005 550 Ring Rod 1
.l"l |.'Il .
d \ﬁ}i [ 7 33.048.0007 685 Ring Rod 1
Iy [ [
IN— | [ 8 40.14.048 Push Rod Bracket 2
e, /f/ | / /
(ol [ 9 03.0943 M22x1.5 Nut 2
[ [
.' by .
J.’ [/ 10 33.053.0003 Push Rod Welding 2
F ! {
[ [/ 1 03.0451 D16xD19%12 Composite Set 4
[ i
f.-" / I 12 40.11.038 Push Rod Shaft 2
F [
I / f.-'f 13 40.11.037 Wheel Bracket 2
o I
/ / L ®31x Composite Set
[ » 14 03.0453 4
[ é: / ®23xP20x16.5 with Shoulder
.'l / T I
/ f.-" 0, / 15 03.0303 ®5x35 Cylindrical Pin 4
/] \@ 16 03.90.057 6204 Bearing 8
[
[ an
/o o\_é 17 03.0305 ®5%30 Cylindrical Pin 4
/ / -'-#‘;?.-?'.‘ 18 Wheel frame
[ B4 40.11.036 2
/ f mounting shaft
i {
L \ 77 E_\(\ 19 02.L.2.0143 ®80x85 Small wheel 2
! /4 | 6 -ﬁl——r—_— ad 20 40.11.041 Drop Out Roller 2
N oI 9
{ = Wheel frame
21 30.01.3629 2
mounting shaft

EKKO]




1.3 Cover Assembly

Item Part No Description Qty Applied Date Remark
1 02.01.312415 Charger Seat 1
2 02.FGJ.0005 Cover 1
3 03.0587 M6 Nut 2
4 03.0227 M6x12 Screw 2
5 03.01191 M10x20 Screw 6
6 03.0014 ®10 Spring Washer 6
7 03.0043 ®10 Flat Washer 6
8 40.15.056 Cover 1

Cover (With
8 40.15.008 1
Wheel)




2. Driving System
2.1 01Driving System

Item Part No Description Qty Applied Date Remark
1 03.0154 M8x20 Screw 6
2 03.0013 ®8 Spring Washer 11
Drive Clamping
3 40.15.009 1
Plate
4 03.90.018 6010 Bearing 1
Balance Frame
5 33.048.0001 1
Left
6 40.15.001 Bearing Bridge 1
®24x Composite Set
7 03.0452 4
®18xD16%x10 With Shoulder
8 40.15.011 Pin 2
9 33.048.0002 Balance Frame Right 1
10 03.90.023 30212 Bearing 1
11 02.QD.00833 24V/0.75KW Driving Assembly 1
12 Handle
82.14.002 1
Components
13 40.15.052 Plate 1
14 03.0050 P8 Flat Washer 5
15 03.0157 M8x30 Screw 5




2.2 01Driving System (Balance Wheel)

e}

Crd

(B ———i®

Item Part No Description Qty Applied Date Remark
1 03.0154 M8x20 Screw 6
2 03.0013 ®8 Spring Washer 11
Drive Clamping
3 30.46.0013 1
Plate
4 03.90.018 6010 Bearing 1
Balance Frame
5 33.048.0021 1
Left
®24x Composite Set
6 03.0452 4
®18xP16x10 With Shoulder
7 40.15.011 Pin 2
8 40.15.001 Bearing Bridge 1
9 33.048.0022 Balance Frame Right 1
10 81.005.002 Balance Wheel 2
11 03.0049 ®6 Flat Washer 4
12 03.0011 ®6 Spring Washer 4
13 03.0147 M6x16 Screw 4
14 03.90.023 30212 Bearing 1
15 02.QD.00833 24V/0.75KW Driving Assembly 1
16 Handle
82.14.002 1
Components
17 40.15.052 Plate 1
18 03.0050 8 Flat Washer 5
19 03.0157 M8x30 Screw 5




2.3 Driving Assembly

Item Part No Description Qty Applied Date Remark
1 02.01.3703 Oil Seal 1
2 03.0147 M6x16 Screw 8
3 03.0011 ®6 Spring Washer 16
4 02.QDL.0272 Driving Wheel 1
5 02.DJ.00852 Motor 1
6 03.0716 Flat Key Pin 1
Driving Helical
7 02.01.00702 1
Gear
8 03.0062 P16 Circlip For Shaft 1
9 03.0061 ®15 Circlip For Shaft 2
10 02.01.006810 61824 Bearing 2
1 02.01.9294 Spacer 1
12 03.0709 ®150 Circlip For Hole 1
13 02.01.00687 Internal Gear 1
14 02.01.3681 Big Oil Seal 1
15 02.01.9267 Gearbox 1
16 03.0012 o8 Spring Washer 5
17 03.0157 M8x30 Screw 5
18 03.90.074 16003 Bearing 1
19 02.01.00701 Transmission Gear 1
20 03.0717 Flat Key Pin 1
Passive Helical
21 02.01.00703 1
Gear
22 03.90.075 61905 Bearing 1
23 02.01.210707 Gearbox Cover 1
24 03.0719 Oil Seal 1
25 03.0149 M6x20 Screw 8
26 03.0506 Grease Fitting 1




x

=

@

IS

o)

@

o]

©

[a]

°

2

=

[}

<

>

m\?_lfll

>

c is)
= P
ano
— M
|| 2=
Ll x>l | ®
.mme.m
E|Z|LE

S| > 8| 8| &

=

)

7]

o)

[a]
o
I
X
1)
©

2

= © | <

Sl o o | ©

S I R|lbw|Q|N

Llo|x|®]°
|| = d
ole|le|e
Mmoo
o|lo|lo|o

IS

Q

2

=|l~|lo|lo| o
N | N[N ®

2.3 Driving Assembly

E=KKO]



2.4 01Balance Wheel Assembly

Item Part No Description Qty Applied Date Remark

1 40.11.044 Flange 1
2 03.0063 P17 Circlip For Shaft 1
3 03.90.0011 3203 Bearing 1
4 03.0027 ®40 Circlip For Hole 1
5 03.0372 M12x70 Bolt 1
6 40.11.049 Bracket 1
7 03.0245 M12 Nut 2
8 03.04790 Spring 2
9 40.11.048 Wheel Frame 1
10 03.90.042 6003 Bearing 2
1" 40.11.045 Bearing 1
12 02.01.3368 Balance Wheel 1
13 03.01731 M12x55 Screw 1
14 Wheel Frame

40.11.082 1

Bushing

E=KKO]




3. Operating System
3.1 Handle Assembly

o
~ |
(>
] | ,\
)

e -

_JL‘J'I
Ir'___-_-_-_.f/

[t

Item Part No Description Qty Applied Date Remark
1 02.SB.3199 (24V) Handle 1
Components
2 03.0147 M6x16 Screw 2
3 03.0011 D6 Spring Washer 2
4 33.028.0014 Handlebar 1
5 03.0621 M6x10 Screw 2
6 03.04610 [OF] Clamp 1
7 02.01.9302 Double-sided coil 1
8 02.01.2133 crash pad 1
9 03.0158 M8x35 Screw 1
10 03.0012 [OF] Spring Washer 2
11 40.15.006 Sleeve 1
12 03.0425 M8 Nut 1
13 02.QTH.3634 700N spring assembly 1
14 03.0162 M10x16 Screw 1
15 03.0014 D10 Spring Washer 1
16 40.15.004 Joint seat 1
D24x% Composite Set
17 03.0452 2
P18xD16%10 With Shoulder
18 40.15.005 Shaft 1
19 03.0270 M6%8 Screw 2
20 40.11.064 Plate 1
21 03.0230 M4x10 Screw 2

KK




3.2 Handle Head Assembly

Item Part No Description Qty Applied Date Remark
1 02.SB.PJ.0004 Horn Button 1
2 02.SB.PJ.0005 Rising Button 1
3 02.SB.PJ.0009 Decline Button 1
4 02.SB.PJ.0010 7x16 Spring 10
5 02.SB.PJ.0002 Upper Cover 1
6 02.SB.PJ.0006 Micro Switch Card 3
7 02.SB.PJ.0007 Micro Switch 4
8 02.SB.PJ.0012 ST2.9x9.5 Screw 4
9 02.SB.PJ.0027 Accelerator Knob 2
10 02.SB.PJ.0025 Shaft Jacket 2
11 02.SB.PJ.0024 Shaft Sleeve 2
12 03.0735 Spring Washer 2
13 02.SB.PJ.0008 Switch 1
14 02.SB.PJ.0011 ST2.2x13 Screw 2
15 02.SB.PJ.0023 Accelerator 1
16 02.SB.PJ.0014 Lower Cover 1
17 03.0134 M5x45 Screw 2
18 03.05364 M3x12 Screw 2
19 02.SB.PJ.0021 ST2.9x13 Screw 2
20 02.SB.PJ.0017 Key Box 1
21 02.SB.PJ.0018 Key Switch 1
22 02.SB.PJ.0019 Electricity Meter 1
23 02.SB.PJ.0016 Mode Button Card 1
24 02.SB.PJ.0015 Mode Button 1
25 02.SB.PJ.0003 Belly Switch 1

10




4. Hydraulic System
4.1 Hydraulic System

Item Part No Description Qty Applied Date Remark

1 02.01.30810 Bolt 2
2 03.0482 P14 Gasket 4
3 02.YYL.20352 Oil Hose 1
4 02.DLDY.3473 24V/0.75KW Power Unit 1
5 30.09.0003 cushioning 1
6 03.0156 M8x25 Screw 2
7 03.0013 [OF] Spring Washer 6
8 03.0050 P8 Flat Washer 2
9 03.0157 M8x30 Screw 4
10 02.YG.2129 Cylinder 1
11

12

13

14

15

16

17

18

19
20
21
22
23
24
25
26
27
28

11




4.2 Oil Cylinder Assembly

R e

Item Part No Description Qty Applied Date Remark
1 30.66.0004 Plunger Lever 1
2 02.01.2114 40x48x5/6.5 Dust Ring 1
3 02.01.0002 40x48x5.8 Gasket 1
4 02.01.9195 45x40x9.7 Support Ring 2
5 33.048.0020 Cylinder 1

NN

NN

12




4.3 Power Unit

Item Part No Description Qty Applied Date Remark
1 02.01.2162 24V Contactor 1
2 02.DJ.33618 24V Motor 1
3 03.1045 Hoop 1
4 02.01.9332 Coupler 1
5 02.01.9336 Center Block 1
6 02.01.90291 Overflow Valve 1
Pressure Filling
7 02.01.9352 G1/4 1
Valve
8 02.01.9028 Check Valve 1
9 02.01.9334 Solenoid Valve 1
10 1
11 02.01.9317 67x2.65 O-Ring 1
12 02.01.9059 Gear Pump 1
13 02.01.0340 Suction Oil Hose 1
14 03.03646 M5x60 Screw 2
15 02.01.9051 Suction Filer 1
16 02.01.9339 Fuel Tank 1
17 02.01.30423 Fuel Tank Cap 1
18 03.0055 5 Flat Washer 4
19 03.0007 o5 Spring Washer 4
20 03.04090 M5x12 Screw 4

13




5. Electric System

5.1 Electric Assembly

option

Item Part No Description Qty Applied Date Remark
1 02.01.3057 Fuse Base 1
2 03.0133 M5x16 Screw 2
3 03.0007 o5 Spring Washer 6
4 03.0055 5 Flat Washer 4
5 19.03450 CNP-100A Fuse 1
6 03.0145 M6x12 Screw 5
7 03.0011 D6 Spring Washer 5
8 03.0049 6 Flat Washer 5
9 02.CDQ.3465 24V/8A Charger 1
9 02.CDQ.3392 24V/10A Charger 1
10 02.01.9397 Emergency Stop 1
11 02.XDC.3460 24V/60Ah Battery 2
11 24V/[20Ah Lithium Battery 1
11 24V/30Ah Lithium Battery 1
11 24V/40Ah Lithium Battery 1
11 24V/60Ah Lithium Battery 1
12 30.46.0056 cushioning 2
13 03.05360 M3x16 Screw 2
14 03.00091 »3 Spring Washer 2
15 02.01.2178 Micro Switch 1
16 30.66.0018 Plate 1
17 03.0139 M5x10 Screw 2
18 19.03620 Buzzer 1
19 03.02151 M3x8 Screw 2
20 02.KZQ.2377 Controller 1
21 03.01340 M5x35 Screw 2
22 02.01.2216 1

14




5.2 Cable Assembly

Item Part No Description Qty Applied Date Remark
BC | 02.XSXC.PJ.4080 Battery Wire 1
Battery-Emergency
B+ | 02.XSXC.PJ.4076 1
Stop
Emergency Stop-
B1+ | 02.XSXC.PJ.4077 1
Fuse
FU+ | 02.XSXC.PJ.4082 Fuse- Controller 1
BP+ | 02.XSXC.PJ.4079 Fuse-Pump Motor 1
Battery- Pump
BP- | 02.XSXC.PJ.4078 1
Motor
Controller- Pump
B- 02.XSXC.PJ.4081 1
Motor
M1 | 02.XSXC.PJ.4083 M1 Walking Motor Wire 1
M2 | 02.XSXC.PJ.4084 M2 Walking Motor Wire 1
15 E=KKL]




5.3 Cable Assembly (Lithium Battery)

Item Part No Description Qty Applied Date Remark
B1 Discharge Plug 1
BC Charge Plug 1
Battery-Emergency
B2 | 02.XSXC.PJ.40760 1
Stop
Emergency Stop-
B2+ | 02.XSXC.PJ.4077 1
Fuse
FU+ | 02.XSXC.PJ.4082 Fuse- Controller 1
BP+ | 02.XSXC.PJ.4079 Fuse-Pump Motor 1
Battery- Pump
BP- | 02.XSXC.PJ.4078 1
Motor
M1 | 02.XSXC.PJ.4083 M1 Walking Motor Wire 1
M2 | 02.XSXC.PJ.4084 M2 Walking Motor Wire 1
16 EKK[]




5.4 Wiring Harness Assembly

Tes Threctls

T Lift/Lowwr arw Sritch
iR TR

Ta Tertle duitch

Te LEN Lug

Y
. g |
s I

To Cantroller |

N Te Pover Pasltive
L s SR o RANEN
ol | memasa /
W
r
To Lowst Falwe
ATREER

: % READ ﬂ
A\X_T Ts Pmp Ceabictar
Tos Bumnar
@ 3\\ Hewrs 1
Ta Llarw
fi L] Te Lintt Budght
L1}

Item Part No Description Qty Applied Date Remark
Handle Wiring
02.XSXC.PJ.0060 | Fif&* 1
Harness
Control Wiring
02.XSXC.PJ.0061 EHER 1

Harness

17




18

E=KKO]



